LT
=i

MAINTENANCE MANUAL

L1 B=T5> enterpnises, e, |

et

——




? &

INTER-OFFICE mal][l COMMUNICATION
A DIVISION OF WALT DISNEY PRODUCTIONS

ro___ DISTRIBUTION oave.__ SEPTEMBER 11, 1972 o
mom_ ENGINEERING/DRAFTING (MAPO) sussecr MAINTENANCE MANUAL - d
TECHNICAL ILLUSTRATION GROUP PARKING LOT TRAM TRACTOR

ENCLOSURE: (1)

MAINTENANCE MANUAL
PARKING LOT TRAM TRACTOR ‘.
WALT DISNEY WORLD ¥

1. ENCLOSURE (1) IS DESIGNED TO SERVE AS AN AID/TOOL IN THE 9
MAINTENANCE AND REPAIR OF THE PARKING LOT TRAM TRACTOR-- =
WALT DISNEY WORLD. =
=
2. YOUR EVALUATION AND CONSIDERATION OF THE CONTENTS OF THIS §
MANUAL, AS WELL AS SUGGESTIONS AND "CONSTRUCTIVE" =
CRITICISM, IS REQUESTED. =
[77]
% ceed —— |
MONTE HOULT R K. H LOWAY
MAPO TECHNICAL ILLUSTRATION MAPO TECHNICAL ILLUSTRATION
RKH:NP
DISTRIBUTION: !
-WDW - LEE BIGGINS 3 WED - JEAN KENNEY
MOE BONE 1
TED CROWELL 1
ARNOLD LINDBERG 1
MAPO __BOB GURR 1
BOB HOLLOWAY 1

b

R-3 ‘




| L JE=[F> enterenises, Inc.
Lhaginkbing
1401 Flower Si., Glendale, Calilornia, 91201 Phone 245-8931
NOTICE
The data in this document incorporales proprietary rights ol

WED ENTERPRISES, INC,
1401 FLIOWER ST. — GLENDALE, CALIFORNIA 91201
Any porty accepling this documen! does 10 in conlidence and agrees that it shall
nol be duplicated in whole or in parl, nor disclosed to athers, without the consent
of WED Enterprites, Inc.

©1972 BY WED ENTERPRISES, INC.

————— -

“SNOLLYHISMTII 0 1S11

| .



ENGINE CODE -L5345D
TRANSMISSION CODE-1 TRANSMATIC MT-42
GENERAL VEHICLE CODE-L-900




PREFACE

DETAIL DRAWINGS/DOCUMENTS NOT APPEARING IN THIS MANUAL ARE
AVAILABLE UPON REQUEST, FROM ENGINEERING SECTION - TECHNICAL

ILLUSTRATION GROUP - MAPO BUILDING. THIS MANUAL WILL BE
UPDATED ON A PERIODIC OR AS REQUIRED BASIS.

~—SNOLLYHISNTIL 40 1SN

APPROVED: %y ék’{‘u

APPROVED: M /%wﬁ/

[
APPROVED:




MAINTENANCE MANUAL
PARKING LOT TRACTOR
WALT DISNEY WORLD

INTRODUCTION

THE PURPOSE OF THIS MANUAL IS TO PROVIDE A GUIDE FOR USE IN THE
ASSEMBLY, DISASSEMBLY, REPAIR AND MAINTENANCE OF THE PARKING LOT
TRAM TRACTOR, WALT DISNEY WORLD.

INFORMATION,ILLUSTRATIONS, AND SPECIFICATIONS CONTAINED IN THIS
DOCUMENT ARE BASED ON THE LATEST PRODUCT INFORMATION AVAILABLE
AT THE TIME OF PUBLICATION APPROVAL.

MUCH OF THE MATERIAL CONTAINED HEREIN HAS BEEN TAKEN VERBATIM
FROM THE APPLICABLE MANUFACTURERS CATALOGUES/FIELD MAINTEMANCE
MANUALS. AS A RESULT, SEVERAL SECTION AND PAGE NUMBERING SYSTEMS
APPEAR i.e. FORD AND CHEVROLET. YOU ARE REQUESTED TO REFER TO
THE SECTION/PAGE NUMBERS THAT APPEAR IN THE LOWER RIGHT HAND
CORNER OF EACH PAGE AS YOU USE THIS MANUAL.

IN SOME CASES MORE INFORMATION HAS BEEN PROVIDED WITHIN A SECTION
THAN IS APPLICABLE TO THE TRAM TRACTOR ONLY. THIS MATERIAL HAS
NOT BEEN REMOVED BECAUSE IT IS APPLICABLE TO OTHER VEHICLES IN
USE AT WDW. 1IN THOSE CASES WHERE MATERIAL WITHIN A SECTION IS
NOT APPLICABLE, THE TITLE FOR THAT MATERIAL HAS BEEN SHADED OVER
IN THE INDEX AT THE BEGINNING OF THE SECTION.

ii

WAIT AR WY W ol W

B —



TABLE OF CONTENT

—
DIVISION I TITLE PAGE
_________ PREFACE iy
_________ INTRODUCTION ii
A LIST OF ILLUSTRATIONS
205624 TONGUE ASSY. Al
205688 ENGINE INSTRUMENT PANEL ASSY. A2
415502 RUNNING GEAR & POWER TRAIN PARTS BREAKDOWN A3
415544 ENGINE AIR CLEANER & EXHAUST SYSTEM ASSY. A4
415558 AIR SYSTEM ASSY. A5
415561 CAB DOOR ASSY. A6
415562 CONTROL CABLES ASSY. A7
415563 ELECTRICAL SYSTEM A8
415579 ALTERNATOR, AIR PUMP INSTALLATION A9
415595 THROTTLE LINKAGE ASSY. (SEE PAGE C92 FOR A10
ADDITIONAL INFORMATION)
415598 CAB ASSY. A1l
415599 PARKING LOT TRACTOR ASSY. Al2
415600 BODY ASSY. Al3
415601 AIR CONDITIONING ASSY. Al4
415602 CNG FUEL ASSY. Al15
415610 BATTERY ASSY. Al6
B STEERING & SUSPENSION
STEERING (CHEVROLET) Bl
MANUAL STEERING GEARS (CHEVROLET) B12
POWER STEERING PUMP (FORD) B43
FRONT SUSPENSION (CHEVROLET) B51
C ENGINE
GENERAL ENGINE SERVICE (FORD) Cl
ENGINE - SUPER DUTY (FORD) c25
GENERAL IGNITION SERVICE (FORD) C54
DISTRIBUTOR (FORD) €72
GOVERNOR (FORD) C86
THROTTLE LINKAGE (FORD) €92
CARBUREATOR (IMPCO) €93
GENERAL COOLING SYSTEM (FORD) a6
RADIATOR (FORD) C99
STARTER (FORD) 127
D POWER TRAIN
DRIVING AXLE (FORD) D1
REAR AXLE - DOUBLE REDUCTION (FORD) D16
DRIVE SHAFT (FORD) D32
TRANSFER CASES (ROCKWELL STANDARD) D39
TRANSMATIC DRIVE TRANSMISSION (FORD) D59
MODEL "M-A" CONTROL (MORSE) D39
TRANS KIT FOR ALLISON "MT" SERIES (MORSE) D106
SELECTOR VALVE/THROTTLE VALVE LEVERS FOR
ALLISON "MT" TRANSMISSIONS (MORSE) D108




TABLE OF CONTENT

TITLE

GENERAL AIR BRAKE SERVICE (FORD)
AIR BRAKES (FORD)

PARKING BRAKE (FORD)

FILTER (KING)

REGULATOR (LEECE-NEVILLE)
ALTERNATOR (LEECE-NEVILLE)
WINDSHIELD WIPER (BOSCH)

INSTRUMENT & SWITCH PANEL (MARINE)

COMPRESSED NATURAL GAS (CNG)

DIVISION
E BRAKES
Rl " ELECTRICAL
AMMETER
G
H

LUBRICATION
LUBRICATION 800/900 SERIES (FORD)
SEAT ASSEMBLY (BOSTROM)

AIR CONDITIONER (THERMO KING)







2540-205624
SSEMBLY, TONGUE

A




IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIlIIIIllllllllllllllllllllllllllllllllllllllllllllIIII

JwG  2540-205624

TEM PART

2056170

BTS-24LS
RR-275

DWG. 415558 ITEM 25
DWG. 415558 ITEM 45
DWG. 415558 ITEM 5

DWG. 415558 ITEM 26
DWG.415558 ITEM 42

o~ o W
il = A vl L

e
N (= O WO
. . - .

DWG. 415569 ITEM 4
DWG.415563 ITEM 48
DKG. 415563

DWG. 415569

S I S T P L
90 ~N o S
5 b | A s

11/2

8-32 X 11/2 LG
1/4-28 X 1 1/2 LG
1/4-20 X 3/4 LG
1/4

1/4

11/2

DN NN NN N
0 N o E WD —~ O W
'_"Io-l..

L2
. 1 3/8 % 26" LG

w
o |\

CABLE, ELECT._

SUPPLIED W/ITEM 14
SUPPLIED W/ITEM 14
SUPPLIED W/ITEM 13 | WASHER, LOCK NO. 8
_WASHER, FLAT
_ COIL CHAIN

[

ASSEMBLY, TONGUE

'RING, SNAP
_TY-RAP

ASSEMBLY, COUPLER
NIPPLE 5

| FITTING, BULKHEAD

FEMALE SWIVEL HOSE END
HOSE

BAR, .50 DIA H.R. STL._

DESCRIPTION
DRAW BAR TONGUE
. BRACKET, TONGUE ,
BEARING SPHERCO
SPIROLOX

CONNECTOR RECEPTACLE

CONNECTOR PLUG
CABLE, ELECT.

BOLT

 SCREW, RD HD

SCREW, RD HD
BOLT, HEX HD _
WASHER, FLAT

~ WASHER, SPLIT LOCK
(U o et
NUT, HEX 1/4-28
WASHER, LOCK 1/4

QTyY

N = - =

' A/R
| REF
REF

| REF
REF
| REF

| REF

| REF
_| REF

| REF

__|REF

- ¢ $ —
|
(% T o L VS T

-bN—‘NN}N—'NN

| SCREW SHACKEL, 3/8 CHAIN SIZE



3

——25

20314,
4 Bics.

oou

640
" o,

|

|
- 175
Ol el |
3-‘ . |

1 243 aq

0

-4155660 £4L

T cowte, Juricrions Box
2580-415572( 222

i
\ IARNETS

| N\,
\
N\ 20604
s e = 4 Plcs
SR ooy, |
ol
1 s 070
| e
[ AR — ,(_jju

‘ 1. (1) PAxEL ASS'Y REQ'D PER TRACTOR.
- [TEM - 1 ANODIZE, CLEAR-PIR MIL.
| L A - BE25 TYPE I
Lrefpsate
2420-2056570 Xz

2590-205688
ASSEMBLY, ENGINE INSTRUMENT



‘ows 2590-205688.

="y ENGINE INSTRUMENT PANEL
EIT-EM{ PART DESCRIPTION

| 2.| 41556311
| 3. 415563-12  GAUGE, OIL TEMP

g | Aisseael o | AMMETERSSEEE

7. 415563-54 PUSH BUTTON

E Tl ~ HOUSING, 20 GA (.032)
~ GAUGE, OIL PRESSURE

4. 415563-13 ' GAUGE, WATER TEMP

6. 415563-33 . SWITCH B

.| -2 SCREW, RD HD #10-32 NF X 3/8 LG

6061-T4 ALUM

P

ol LOCKWASHER #10°

e il S— U =
i’.__l_u,f- e Mghliealt) - DYMO LABEL EE R RERE (e
b ook ~ DYMO LABEL ' (R CREE A Tt
1 e 5 SRLNLE |
M S ag awor | |
| el ! ) N e B O i
IR O T L8
e . T __i________ A% e 4 | 3
i ==
|
A
| W 5
|
& 2
| o
J
|
I
'.
[ |
5 | "
A

A7a



E
2
)

o
(=]
a
.
o
S
o™~

3
(v}
o
=
z
3
o
m.
g




T T T e R R L T T T R T T T T A T T TR T & STy Ty TS ™,
|DWG  2520-415502 ASSEMBLY, RUNNING GEAR & POWER TRAIN SHEET 1 OF 5
ITEM PART } DESCRIPTION o _ Fﬂ'Y
| 7.0 10-16.5 X 6 PLY | TIRE, SUPER SINGLE HI-MILER GOODYEAR
" 2.015-19.5 X 14 PLY | TIRE, SUPER SINGLE HI-MILER _ GOODYEAR '
3. 16.5X8.25 4,598 BORH WHEEL, 8 HOLE 6.5 DIA B.C. FIRESTONE 27000-10 3
4,/0400 | WHEEL, 10 HOLE 3.06 IM ~ GOODYEAR 1
5. | e | VALVE STEM S N -
S e ASSENBUYMVAIVE STEM e . wi
| 7.3953435 | CAP, FRONT HUB GREASE  CHEVROLET |
| 8./ 379656 | NUT, SPINDLE :
9.0379657 | WASHER, FRONT HUB OUTER _
10. | 7450696 JGONECHOUTERIGSENS ¥ | . ___CﬂEVROLET
I 1. 5____ . |PTNWcaTTER L 4 e, N '
| 12. | 7450697 | ASSEMBLY, OUTER BEARING  CHEVROLET
§ 13.1388332] JHUB S e AR CHEVROBRE
14. 3883323 | BOLT, HUB LD AN CHEUROPETR
15. HI6N T S E A . 5, ~ DORMAN ]
16. | 7451287 | ASSEMBLY. INNER BEARING B ciElRdIE
17.| 7451286 | CONE, INNER e VN TR
Bediagszale. lSPAln o0 Wk i
19. 3935178 _KNUCKLE - i3 AN "

20,1.3944975 | ARM, SIEERIN(‘LKNUCKLE
B _2l.| 3944976 | ARM, STEERING KNUCKLE
B 22,013823255 | BOLT, ARM

rmimj_b_‘_,_‘_,_mm.h_-_‘;m'mimmmmm*mm|mmmmmm:mmNm
N | |
i | 3 L - S ———

N 23. 13846387 - | STUD UNIT, UPPER - L B SRS
249745180 | STUD, LOWER BALL : S |
| 25. 3842891 | ARM, UPPER L.H. (INCL.ITEMS 31,23,33 & 38) g
| 2. 382802 ARM, UPPER R.H. (INCL.ITEMS 31,23,33 & 38) CHEVROLET
| 27. 2056960 | ARM, LOMER L.H. (INCL.ITEMS 39,32,36 & 24)
| 28, 2056950 | ARM, LOMER R.H, (INCL.ITEMS 39,32,36 & 24)
) 2904137733618 BUMPER, UPPER _ CHEVROLET |
| 30. | 3852039 BUMPER, LOWER _,___ﬂ___‘:_ f
|31, 3846351 SHAFT UNIT. AR UPPER || ,}
ol | SuFT UnT, A GHERA e ST Sl
. 3842895 BUSHING, UPPER SHAFT SETE T
[ 34 3761627 | WASHER, LOWER BALL STUD . ol il
35: 13692421 S S K1-POLT, ESHARTRIOUER S RN~ — Sectan
| 36, 3842882 BUSHTNG'SIONERSSHAFTARRGMESRR) .~ | [ .1
| 37. | 3795454 SHIW, SHAFT UNIT UppeR | — 15
38. 3842890 SEAL, BUSHING UPPER T 4 fi
| 39.|3842883 | SEAL, KNUCKLE LOWER CHEVROLET | 4 |
-l._A.O-_, 63338 SHOCK ABSORBER GABRIEL | 2 &
| 41.13970924 | CROSSMEMBER cHEVROLET | 1 |
27812118 | SLEEVE, ADJUST KIT e




~ owe 2520-41
LITEM

5502

PART 1. DESCRIPTION {QT?
| — --_._..-..._L..._.._.c.)l,._-_ : :
' 43, 3972487 | END ASS?_FIBI._Y_, TIEEO,D,LLH:___.__—-
| a4, | 3972488 | END ASSEMBLY, TIE ROD R.H. . CHE‘L&QLﬂhE
| 45, | 205627 . GUARD, MANIFOLD e R —\{_L
" 46. 415605 _| ROD, STEERING CONNECTING — IO

47. | 3IN3N7 | SPACER, ARM UPPER _ CHEVROLET | 4
| 48, 3941722 _LARM TS R i )i CHEVRCLET RN
| 49. 4156040 | ARM, STEERING, MODIFIED ‘e
| 50. | 7809910 (ASSEMBLY, STEERING GEAR i CHEVROLET | 7
| 5. 7808996 |coweLine oo ‘gcas CHEVRAOIETARRE
| 52. 2014622  [pate e DODGE 2
| 53.12509058 | wWAsHER . & S 8
B BT ] [T T - 8
[esbloooyel ¥ g ENSY 4
| 56. 2237855 i SEATERE .- % . m Bop = 2 1!

DL CRI0SORRR I ISHING . =L o el e e 2
| 8. 2014625 | sear S e e D | 2
59, 2914645 | sprina 460041 RE S 5 2

60. 12907972 | LEAF SE | ) . L LS B 2
B T i 2
| 622007991 ausuig s s : DODGE 2
| 63, | = BOLTEE S SRS T | 2
Bl e b () e ol § it 5
65 | ANIA-46A | poiT, pusuing 7/8-14 X 3 3/4 GRIP 2
Zb6:37/8=14F = LT T ESNA OR EQUIV. 2
I e e s :
. 68. 2910859 BN PTNIL ook Sy = 2
| 69. 2910838 | BRACKET, FRONT R.H. ]
_70. 2910839 — | BRACKET, FRONT L.H. ;
T [eRacke, Rew Lp, B

il L AR v BRACKET, REAR R.H. e TTT——————1
S0 ssensLy, e el ong————————LODGE }
————— | AXLE ASS'Y Q-245 ROA (CARRIER INVERTED) ~
| 192991, 40.25 DOWEL CENTERS, 6° PINION
e _;‘0535_01’_-...{th?,ﬂo_”_ﬂﬁf’@_L__ﬁ__RQEKHELL_:_S_TANDARD
| [T —{ TRANSFER CASE T-226 1.62:1 SPACER LOCKED
Y e T Ty A L
J I -DECLuTcH, wimhouT ponem tae oo el ]
> ————__ | MOUNTING HITHomh—\———L
1175.:17'. SN S | SPRING, cojL ————ROCKWELL -STANDARD
- 77; | ;;z = 8068-A | MOUNT, upper M‘“N{ESEEROLL.
78, B8TZ - 6A061-p D on
\l2: | B8TZ - 6A027-A JS%EE*}Q““E&HEH\%RD_
- ety WCER — FORD




DWG

ITEM

80.

e

2520-415502
PART

81.

82. |
83. |

84.

85. |

86.
87.
88.

|_90.
|91,

i_92.]
93.

94.

9551

96.

_97.]

| 98,
99,

100.
i 101,
| 102.

103.
| 104,

i 106. |
i 107. |

_108°

109, |
I 110. |
i 111,
112. |
113.
114,
115.
| 116. |

117,

 118. |

119,
. 120,
2L

' _105.

C2TZ-6096-A
CP72N-22
72NLS32-18
DC72N-1
72NPS32-4F

| 72NY53(OR 25F)
. PL-EX20-1
89. |

PL-WE36-1

_RT35-13-1-5

_PL-D6-27-1
1641-B

N4D
N 1T

TS Sy

ST T

. SPLINE PLUG
| WELD YOKE
| EXPENSION PLUG, YOKE
| WELCH PLUG, SLIP YOKE
| ROUND TUBE, LENGTH AS REQ'D

- - _— o m—

ASSEMBLY, RUNNING GEAR & POWER TRAIN SHEET 3 OF 5

DESCRIPTION

BOLT, HEX HD., 5/8-11 x 4.25 LG.
| NUT, HEX, S.L., 5/8-11

BRACKET FORD
" BEARING, CROSS ASSEMBLY ROCKWELL-STANDARD
' SLIP YOKE

GROUP, YOKE SPLINE SEAL

OIL PLUG ROCKWELL-STANDARD
GREASE FITTING, 1/4-28. ~ ALEMITE

| BOLT, HEX HD., 1/2-13 x .88 LG.

. _BOLT, HEX HD., 3/4-10
_J_NUT, HEX, S.L., 9/16-12

\
|

]
I

1/2-13 x 1-1/4 LG.

1/2-13 x 1-3/4 LG.

1/2-13 x 2-3/4 LG.

9/16-12 x 3-1/2 LG,

3/8-24 x 1-1/4 LG.

3/4-10 x 1-1/2 LG.

1/2-20 x 2-3/4 LG.,GRADE 8

1/2-20 x 2-3/8 LG, ,GRADE 8

. ~ 3/4-10 x 4" LG.

BOLT, HEX HD., 1/4-20 x 1-1/2 LG.
x 2.50 LG,

_NUT, HEX, S.L., 1/2-13

| BOLT, HEX HD., 9/16-12 x 2" LG.

NUT, HEX, SLOTTED DORMAN

|_NUT, HEX, SLOTTED ~ DORMAN

CASTELLATED, 1/2-20
_ S.L., 5/16-18
_NUT, HEX, 1/2-20
WASHER, SPLIT LOCK, 3/8

~, SPLIT LOCK, 3/4

_» SPLIT LOCK, 1/2

~» SPLIT LOCK, 5/8

_WASHER, FLAT, 1/2

COTTER PIN, 1/8 DIA x 1-1/2 LG.

f = B |
- _NUT, HEX, 1/4-20, S.L. | IR gy | Y
: 'B"OLT % 'ﬂgim__,HD > 3”‘5“/‘9':'..:]_1_ _)’( :'E.P:g s _"_""""'___":..""S'______'._‘_T..‘Q)

QTY

2
5
2
4
2
2
2
2
2
2
2
2

16
8

4

w ("]
Dmmy—-l\)haal—""hm

| —
(RPN R A



—

_— o
DWG  2520-415502 ASSEMBLY, RUNNING GEAR & POWER TRAIN SHEET 4 0F 5 | &
ITEM PART DEECRIPTlON S i —._c..._....._::l
122, BOLT, HEX HD., 5/8-11 x 3.50 .
123. 4156160 | LOCK, TRANSFER CASE [t

| 124, WASHER, SPLIT LOCK, 9/16 =
125.| BA-8115 DRAIN FORD ______iNa ’
126. 3/8 x 1/4 PTR-B | REDUCER __PARKER "8
127. 3750 x 6 | TEE WEATHERFORD | 1| &
128. 200 x 8 | MALE CONNECTOR R
129. 105 x 8 | NUT , BAEG
130. 400 x 8 . MALE ELBOW = ; HEATHERFDRD 2 ,,ﬁl_q
131, | TUBE, 1/2 0.D.. COPPER REFRIGERATION T e
132. 1/4 x 1/8 PTR-B | REDUCER PARKER | 1
| 133. 3600 x 2 | 2 WEATHERFORD i
| 134, 10006B-102 ‘,HOSE_NIPPLE“_ i B - ”EATHEREJRQ___“‘L_L
LR T Tt RS e AT e E R
| 136. H101-3/8 NS, O WEATHERFORD | 2
l 137. | END NUT, SPEEDO-CABLE, KNURLED,
| FEMALE 7/8-18 THD, _ STEWART-WARNER | 1 |
| 138. i ‘HASHER FLAT, 5/8 .
. 139. 1-1/8 DIA | EXPANSION PLUG, STD DORMA_N__ P
. 140. % _DISC, 13/16 DIA x 1/8 THK NEOPRENE R |
| 141, | HOSE CLAMP, 3/4 DIA R
142, | BOLT, HEX HD, 1/2-13 x 1- 1/2 ™ GRADE i SRR
| 143. 4156090 | BRKT., TRANSFER CASE FHD. 1
| 144.| 4155160 EF P e 5 g T8
| 145, 4155170 | s e © onis - e
| 145. 37889  NUT, LUG, L.H._ Rt N | ~ suon |
| 147, 37888 | NUT, LUG, R.H. S 2
| 148 | NUT, HEX, S.L.,  3/8-16, THIN Tl
| 149. [ BOLT, HEX HD, 3/8-24 x 1" LG, GRADE 8 | 8
§ 150. | DOTZ- 6007-AG | ENGINE, BASIC T T T Ll_
1!_151 ANT=a2i TRANSMISSION, TRANSMATIC ""'_”"‘FOR'D — e
152, :ﬁgH_F.E_s_qo_-_F_ | FAN, PULL TypE B T FoRD *.";'
*153- RU-FLO 500 — =
A R e T
A MK AL Wi T
i compmossn TrppslAls. Uiy 1%
e = — I THROTTLE BELLCRANK, ASSEMBLY SERM T
| 159, C4TZ-72-187~C B THEOTILE Rop SEE W W, s x VOB Y 151
I 150 C4;|;zl-§ﬂ-259;A i THROTTLE’TRANS’ ROD - =3 . R = | I_H
1161, 87q-60z8p e LEVER, TRANS. Y A i
| 162 B817-6038-4 s SRACKET,_FuD orog T |
xim 812200384 ,_LJNSULATOR FWD_MOTOR MOUNT UPPER — {4

- ST ST o

. o




‘DWG  2520-415502 ASSEMBLY, RUNNING GEAR & POWER TRAIN SHEET 5 OF 5
ITEM PART DESCRIPTION QTY
163. BBTZ-6039-A INSULATOR, FWD MOTOR MOUNT, LOWER 1
164. DOHZ-6750-A OIL LEVEL INDICATOR (DIPSTICK) 1
165. BBQH-6754-B TUBE ASSEMBLY (DIPSTICK) 1
166. C2TZ-7A020-A FLUID LEVEL INDICATOR (TRANS. DIPSTICK) 1
167. DIHZ-7A228-A TUBE ASSY, TRANS. 1
168. CITZ-7A229-A - BRACKET, TRANS. TUBE 1
169. DOTZ-8509-B . PULLEY, WATER PUMP 1
170. DOHZ-8546-F FAN SPACER 1
171. 2056830 | IDLER PULLEY 1
172. 353862-58 CLIP % 1
173. 4155970 PULLEY, AIR COMP, MODIFIED FORD 1
174. G 425-6 _ CNG CARBURETOR KIT IMPCO 1
175. 8268 BELT,"V" : GATES 1
176. COAF-12043-A COIL STRAP _ 1
177. 4155430 PULLEY, POWER STEERING PUMP DRIVER 1
178. BOLT, HEX HD, 3/8-16 x 2-1/2 LG. GRADE 8 4
179. C7TZ-12298-A COIL WIRE, (HIGH TENSION) FORD 1
180. BOLT, HEX HD., 5/8-11 x 1-1/4 LG. 2
181. NUT, HEX, 5/8-11 2
182. -4156450 REBOUND SPACER L.H. 1
183. -4156450 REBOUND SPACER R.H. 1

184,
185. 1610-BL GREASE FITTING, 1/8 NPT, | ALEMITE 2
186. 1911-BI GREASE FITTING, 900EL,1/4-28 ALEMITE 2




2990-415544

SEMBLY, ENGINE-EXHAUST: gt
. AIR CLEANER & RADIATOR




[ —

"HEET 1 OF 2

i - R, O
DWG ;§;:l415544 ASSEMBLY, ENGLNE-EXHAUST,01L COOL NG ,ATR CLEANER & RADIATOR SYSTEM
ITEM PART DESCRIPTION . _ ‘QTY
| 1. 2036780 EAHAUST STACK L.H. 1]
4 2, 2056770 EAHAUST STACK R.H. . L3
3. 4155370 BRACKET, MUFFLER REAR 2
4, | 4155390 HEADER PIPE, L.H. 1
4 5. | 4155400 HEADER PIPE, R.H. 1
6. 4155420 _ ADAPTER, HEADER PIPE 2
7. | 4155850 BRACKET, EXHAUST STACK 2
8. 4155800 AIR BOX | i)
9. B9J-9601A AIR CLEANER FORD 1
10. | 2056990 PIPE, LOWER, RADIATOR 1.
' 11. 2056800 FILLER TEE 1
12.  DOHZ-8260-5 HOSE FORD 1
| 13..111224-S OIL COOLER _ HAYDEN 1
14. | SEE DETAIL BRACKET, COOLER SUPPORT : 2
15. CI1TT-8286-N HOSE ~ FORD 2
| 16. | CLAMP, EXHAUST MANIFOLD _ 2
| 17. | c3rz-5¢c211-A RING, GASKET, EXHAUST : 2
| 18. | 58637-S2 BOLT i 6
|19, 351385-S WASHER, FLAT - 12
| 20, 34987-S4 LOCKNUT FORD 6§
21.  UC-300 CLAMP, "U", MUFFLER MERCURY TUBE Bl
| 22.  MS35140-18 CLAMP, SUPPORT A/R
§_23. , __HOSE. 1" I.D. RUBBER A/R
| 24. B8QH-8291-A | PIPE FORD 1
| 25. C17T-8286-V | HOSE__ wosoe S | PR ol T
26, 14376 HOSE, 5/8 I.D. _ GATES A/R
27. 2056760 ASSEMBLY, MUFFLER L.H. 1
| 28. 2056750 | ASSEMBLY, MUFFLER R.H. _ 1
29,  GEN,PURPOSE TYPE A | HOSE, 4" I.D. X 60" LG FLEX HAUST 1
| 30.3/4 0.D. X .035 W | TUBE, REFRIG., COPPER A/R
a1 |wosaoss | RIVET, POP £ 4 |
- 32, 12-16FBTX-B | CONNECTOR, MALE ~ PARKER 2 |
'~ 33. 5/16 DIA | WASHER, SPLIT LOCK | 7 | 4 |
| 34, | 1/2-13 X 5.0 LG ‘ BOLT, HEX HD T a1
35.  5/16-18 X .75 LG | BOLT, HEX HD ' s B
36, 10010B-108 | NIPPLE, MALE  WEATHERHEAD 2
| 37. | 3/4 CD-S | oW, STREET PARKER 18
38, 3/4 N.P.T, | NUT, TRU-SEAL 2
|39, 3/4 X 2" L6 | NIPPLE, PIPE ONE END THREADED ONLY W
40. 12 1/4 1.D. X 5 1/2 T8 S
(e | HOSE, RADIATOR 1
L 41. 3/8-16 X 1 1/2 LG  SCREW, HEX HD T
N s =




DWG
ITEM

| 42-

43.
44.

45.
46.

47.

a8.
49,
50.
51.
52.
53.
54.
5.

56,

i s57.

58.
59.

60,
i 5.
i 62,
I 63,
|_64.
| _65.
|66,
by 67.
N 68,

| 69.

_70. |
i

i 72,

73
_74.
R 7s.

76,

e

- Z
RADIATOR SYSTEM

- AR
2990 415544 ASSEHBLY ENGINE EXHAUST,OIL COOLING,AIR CLEANER A

ESCRIPTION

SHEET 2 g

PART ey ik L 'Q'nr
38 | WASHER, LOCK I
5_5254. | CLAMP GENERAL SERVICE |
5.£910 CLAMP GENERAL SERVICE LT
5-5248 CCLAMP ] GENERAL SERVICE | 9 |
SEE DETAIL BRACKET, SUPPORT e
1" X .04 THK X _ i
17.75 LG | STRAP _ i
4156110 | ADAPTER, AIR CLEANER HOSE ¥ N
12-VPX-B CONNECTOR, MALE 45° PARKER TS
3/4-12-30682-4 | NIPPLE, HOSE _ PARKER 1_4
12-HBTX-B UNION SR PARKER I
831-12 [ HOSE NN PARKER _ EENEIN
SP-9 R4 iCAR: RADIATDR AR , STANT OR EQUIV. l |
NO. 600 | COOLANT RECOVERY KIT HOLLYWOOD Acces, | 1
8/8-16 NGRS NOTEHEX ST e s 3
7/16-14UNC X 1" LG | BOLT, HEX HD A0 s
1/2-13 UNC _ |NUT, HEX ™ At | 4
3/8-16 X 3/4 LG | BOLT, HEX HD ar L4
1/4-20 X 5/8 LG | BOLT, HEX WD e
7/16-14 _ SN HE ARCRC MR e
1/2-20 NF X 1 1/2 LG BOLT HEX HD > ol
1/2-20 NF - SINUTRCHEX S . o
172 = | WASHER, LOCK Al |
5/16-18 NG [nur HEX i ? T
2056310 | SUPPORT, RADIATOR TS —— —— fl
2096300_ __.____L SUPPORT, RA e
_ 8A-8115 | DRAIN UL : — :
TR e 1 — 2ol F 1
216 | WASHER, SPLIT Logk 7 R Bl
2056790 | RADIATOR e ————u
C4TZ- 8145 D et ! SHROUD T e 5
1/4-28F X 3/4 LG -I_BQJ-L__HEX e ORD 'i'lfﬂﬂ
1/4-28 NF LLocKiT e ————— —
. | T f
:;:2;4 | HEAT GUAR, R —— ¥
< P 4 P{EAT GUp I —— —
MULET T | WASHER, FLAT i % i | i
415656 |42
P00 T AN ._BRACKEL_ RE—CQFERY___IAN_K___ — :




BALPH M. ATRINSON 0., INC. Z13-5a341) O n
Tﬂ. INC., 1500 5. KOSTMLR AVE., Oviths, Hi

SUPPLY €0., 213-7229)21 OR WG, ©
CoRP,, 17218 (UCL1D AVE,, CLLYELARD, Guid W1l

2810 MILAY DER, YALYD
220743 RESERVOLR
21510 DRAIN COCK
1 27788) BASIC YALYE

1106 LISTLD, FOLLOVING PAXTS MAY B MY
DS AT,

L




mmm“m e =21
7

oWG  2530-415558  ASSEMBLY, AIR SYSTEM SHEET 1 OF T:
lirem| = PaRT DESCRIPTION -urvh
1.| 4155540 | BRACKET, AIR TANK OUTER PRSI L '
2. | 4155550 . BRACKET, AIR TANK UPPER _ —_— L
3 4155560 | BRACKET. AIR TANK LOWER - — L]
' 4. | 4156080 SUPEORTIRFANIBANGIRENS e, . . i .2
| 5. 10MGTX | CONNECTOR, BULKHEAD  PARKER-HANNIFIN | 2
| 6.| Ms21333-112 _CLAMP, 1/2 DIA, LOOP, CUSHIONED o
7. 4156060 __FAN RING et S S [
8. | 4156170 BRACKET, BRAKE TEE 1% SR
9. | 4156070 ASSEMBLY, INTERCOOLER PIPE . 1
10 ASSEMBLY, COMPRESSOR  BENDIX-WESTINGHOUSE 8b| 1
1. | 237461 | FITTING, AIR IMLET BENDIX-WESTINGHOUSE | 1
3102F FILTER. AIR LINE W/COTTON ELEMENT ARROW PNEUMATICS | 7
510086 DRAIN TRAP g ARROW PNEUMATICS | 1
1/2 20 AG FILTER ARROW PNEUMATICS | 71
227788 VALVE, CHECK BENDIX-WESTINGHOUSE | 1
228743 RESERVOIR 1
228720 RESERVOIR-RELAY VALVE 8a| 7 |
| 205105 VALVE, SAFETY B . oo el T e (IS
|19, | 226262 | SWITCH, STOP LITE 2 I
| _20. | 278997 | VALVE, BRAKE FOOT B 81 |
| 21.| 279478 | VALVE, PUSH-PULL CONTROL R
| 22, | 225636 GAUGE, PRESSURE M . e - Rl
_23.| 228750 SWITCH, LOW PRESSURE = BT
’1_ 24, | 227672 VALVE, TRACTOR PROTECTION Y =R
25, | 220165 | ASSEMBLY, COUPLER BENDIX-WESTINGHOUSE | 2
_26. | 3903-08550 SWIVEL, FEMALE SYNFLEX-SAMUEL MOORE | 4 |
27, D0TZ-2885-A GOVERNOR FORD s N
| _28. | 3700-06 | HOSE, PLASTIC, BLACK COVER SYNFLEX-SAMUEL MOORE  A/R
29, | 3903-06546 SWIVEL, FEMALE " LG
F 30, | BHBTX-B ELBOW, UNION PARKER HANNIFIN | 2.
| 31. | 3903-06548 SWIVEL, FEMALE 37° SYNFLEX-SAMUEL MOORE | 2 |
| 32, 6CCTX-B ELBOW, MALE PARKER HANNIFIN | 5
|33, 6-8CTX-B ELBOW, MALE - A [ s
| 34.| 4cBTX-B ELBOW, MALE 2]
| 35.| 1/20D-B ELBOW, FEMALE s g
36, | 6FTX-B CONNECTOR, MALE 16}
H__3_7. 6-8FTX-B CONNECTOR, MALE 71
_38.| 6-6FTX-B CONNECTOR, MALE | 4
39, | 4-4cBTX-B ELBOW, MALE :
- 40. | 4-4FBTX-B CONNECTOR, MALE oy | 2|
_|_4GBTX-B CONNECTOR, FEMALE PARKER HANNIFIN R
42. | 3700-08 HOSE, PLASTIC, BLACK COVER SYNFLEX-SAMUEL MOORE | A/R




DWG  2530-415558 ~ ASSEMBLY, AIR SYSTEM SHEET 2 0R
ITEM, PART DESCRIPTION !QTV
43, | 6WJTX-B_ | TEE, UNION BULKHEAD  PARKER-HANNIFIN __ | 1]
44| 1/4-Mw0-8 [ TEE Y, |
foas, | zere- U HIPPLES S E ! e
| 46, | 172-1/4FF-B_ JONIPRTE ol e D ol S
47, | 17a-1/erECR NN NTRRLE e e Y
| 48.| 1/4FF-B NIPPLE _ PARKER-HANNIFIN | 2
49, 5/16-18 X 1" LG BOLT e S = I
50. | 5/16-18 NUT, HEX, S.L. ESNA OR EQUIV. i3
51., 3903-04546 SWIVEL, FEMALE 37° SYNFLEX-SAMUEL MOORE 19
52. | 3700-04 HOSE, PLASTIC, BLACK COVER » " LAn
53., 1/4 0D TUBING, SOFT COPPER, REFRIGERATION AR
54, | 5/16 _WASHER, FLAT kS 5
55.| 3/8-16 X 3/4 LG BOLT, HEX HD STL. CAD PL. Sl :
56. ) 3/8-16 NUT, HEX, CAD PL. 8
57. | 3/8 (BOLT SIZE) WASHER, FLAT, CAD PL. 8
58, | 1/4-20 X 1" LG BOLT, HEX B, - 18
| 59. 1/4-20 NUT, HEX, S.L. ESNA OR EQUIV. 18
2:1 W28X WASHER, FENDER'; 1/4 ~ DORMAN | 8
| 61.| 6CTX-B ELBOW, MALE 90 PARKER-HANNIFIN 4
{ { | o 0 - —=
| _gzwggggﬂggggg SHIVEL 377, FEMALE 451 SYNFLEX-SAMUEL MOORE | 2
I 65. SWIVEL 37 , FEMALE 90 S, " " " .!_
| B 8 X1/4 PTR-B___| REDUCER, PIPE THREAD  PARKER-HANNIFIN | 3
| :; = 3/4 NPT FEMALE PIPE CAP, BRASS T
| - 67.| 3903-04544 SHIVELLCFEMALEIA®. 0 v
| 68. | 4HBTX-B o L SYNFLEX-SAMUEL MOORE | 1.
} | gz 1/2 X 1/4 PTR-B B ____ PARKER-HANNIFIN | ;
A T i — —
. g ELBOW, S R
_3/8FF-B *I;_‘L‘“m*jgﬁ——h--—_-...__. O & : - cijonk
73. 3/8!‘1“0'-8 TEE T L i _,.__.__——1"1"
_74. | NAS1715C20N ——___ PARKER-HANNIFIN 118
[ 75,110y oA, L0, CUsHIONED, 1 1ja pra L6
| g;:-sfa [ HOSE x 16770 |g————— _ PARKER-HANNIFIN | ,_Zi
‘ | i -6 ey e L | L
| B = - HOSE x 16'4" g, T
| _78.| 211206-¢ REP e S | 1]
| o | sogon e ———————REPAIR FITTING —
| L -20820-6-6° 7 et s
; | 80.| 156-202 B e |
: o [ Ugs | -ELBON, RETURN, —— PARKER-HANNIFIN M
a2 ELBOW, e CARTER q____,_i.-lz
0 |
iR 2 EDELMANN -
ag.] | BOLT, Hx yp o GENERAL_SERVICE LINE
. ASb s HEX HD.' e~ X B
5/16-18 x]f LG. 2

I;






(1) ASSDRLY RLQ'D FER Thicra.
ATTACH 11D 12, 1, 15 411 71y,
TACK WELDS AT EDGE CF .50 flagy
TMATE 4.0° CENTERS,

APPLY TTEN 51 W11 9 "3 1oy
C.R. LARIXCE 0. 1. 125, w3

ITEX 21 SHORTIN 3 WISE LA ™ i
THEN RETERMINAL D30,

)
Y

2510
acct MB“'




e

— T

B e

SHEET 1 OF 2

§nw«_s__ 2510-415561 ASSEMBLY, CAB DOOR
ITEMi PART 1 y DESCHlPTw’_—N““ PR o S _;QTY'
1.| 4154970 | DOOR FRAME ] p
2. | 4155100 | AIR INTAKE, R.H. SIDES 1.4
3| 41ss10 | AIR INTAKE, L.H. SIDES 1 |
_4.] 4155120 | AIR INTAKE, BACK . |
bt Ay ) B T . AIR INTAKE, TOP ] i
NG iy ELOUVER DOOR 1]
7.l 4185150 | AIR INTAKE, BOTTOM _ ] : 1§
8| 4155210 | HOLD OPENROD . g
9.| 4155220 | CLAMP, STRIKER P 1
10, 4155230 'uru_cﬁo,u_-__ - e 1
aliatliaTeeze0. . . .} STRIKERISCS. . 5 ’ ]
12. | 4155270 | LOUVER DOOR LEVER =gl 11
3,/ 4155280 | STRIKER SPRING 2 1|
4, | 4155290 LRl EAN .. S F T -1
| 15.|4155600 | ASSEMBLY, DOOR GLASS " fren _ | Ref]
TG | GREEN GRIP _ ROYALBOND GREEN GRIP_ A/R|
17. | 174 X 3/4 | FOAM TAPE S )
| 18, 4895 | PADDLE LOCK, KEY LOCKING EBERHARD B
19, | 35305 | ROD_END L e
20, | 1.50 OPEN WIDTH X__| SO
.040 THK X .090 | = B SR
| PINDIA HINGE, CONTINUOUS SST B AR
21. | WHC12-2612 ASSEMBLY, WINDSHIELD WIPER  AMERICAN BOSCH 1
|22, | LE721125A-1 DRIVE ARM 3  AMERICAN BOSCH | 1
| 23, | SH721042 PIVOTSSHAEE.. . &8 ° _ AMERICAN BOSCH | 1
| 24, | LE721142-16 | WIPER ARM 16" NON-GLARE  AMER,BOSCH OR ANCO | 1
| 25. BD721011-22 WIPER BLADE 22" STR __ AMER.BOSCH OR ANCO | 1
.RZB_.._. 554X B | WEATHERSTRIP 'RUBBERCRAFT A/JF
_27. | AN6227B-7 0" RING i | 1
|28, | AN6-7A BOLT i A
29, |_AN6-12A BOLT - K
| 30, | ANG-23A BOLT W
| 31. | AN520-416R6 SCREM il ST M
32.11/4-28 X 11/16 Lg | BUTTON HD SOC CAD PLATE STEEL | 2
33.| #10-32 X 5/16 LG | BUTTON HD CAD PLATE STEEL 5 T
3. #6-32 X 1/4 L6 BINDER HEAD STAINLESS STEEL BET
| 35. | AN364-624 LOCK NUT ¥ SERT
|36, AN364-428 LOCK NUT_ TEEAE
37, | AN364-1032 LOCK NUT S
38, | AN960-416L WASHER i =T
39, | MD-630-BS RIVET, POP 3/16 MONEL E
RIVET, POP 5/32 MONEL | 4




- . —r . . -

DWG 2510-41556] ASSEMBLY, CAB DOOR SHEET 2 oF |
ITEM PART DESCRIPTION QTy
- - - - - - - — — . s — - x |1

41. 8543 , SEALER, DRIP-CHEK M Al
%1

1

%

[|

i

|

|

|

I

I

i

i!

ABb o —— ‘——:__:'_'-'.:—7 S— |

= == J_/}]



R R e

—_
i

‘?"”'*c"'j Nl
e |
f >
19— \

G ;—7 s T

BB
AL
FULERIBLE FILER MATEESL

ELIE. M COPUTED CASLES
b DG 4S50

PaprIs EPELE LEVES —
BT oF TERUSFER CRSE

PORSE SMITOH B-45184 t S(E (U, DG, 4155630
m SWITCH MIRING PREPARA o :
:: MG WIRES USING 16 GA. WIRES, LDAGTH
VIRCSO2 :22 m:rn'ﬂc DOING WITH RING TOGUE TERMINALS, T 4 B 0. RC10-10

BLACK:  TAPE U
RID

INSTALLATION & ADJUSTMENT DETAIL: ST INSTRUCTIONS SUPPLIED NITH KIT.

ElE']

"m‘ mwnlWll"mﬂn}mulmmluimmmnm_
l Ilrumfnmr:nu’rﬂm SIS ADJUSTED TO DIM, SHOWN..
AJUST CARLE NUTE INTIL ERAKE s LOCK ALL NS,

C. mmmmmmnummxwum

ARCO AUTO GLAZING DUM-DUM -k LARDCE (0., 720 S. WATEO ST., L.A., AL

-
D Ta I:

@)

(@) ovr- (vt x13r ook wd2eR)

S FRANZIER CASL RES

2590-415562
ASSEMBLY, CONTROL CABLES



pwG 2590-415562
ITEM

ASSEMBLY, CONTROL CABLES

PART DESCRIPTION ir.rrv
1. 4155320 LEVER ARM |4
2. | 4155330 BELLCRANK 1
3. | 4156130 SUPPORT BRACKET, CABLE i
a.| MS35140-18 | RET. STRAP, ONE HOLE 1
5. | MAGIDNIS/ Re0159 - | ASSEMBLY, CONTROL LEVER MORSE CONTROLS ]
6. | 63-B-135 ASSEMBLY , CONTROL CABLE MORSE CONTROLS 1
7. | 45478 KIT, CONNECTION MORSE CONTROLS | 1
8¢ |
9. | 01-016400 ASSEMBLY, BRAKE LEVER ORSCHELN | 1
10, | X-2245 ASSEMBLY, CABLE ORSCHELN 0%
11.| Y4 YOKE, TAPPED DORMAN vl
12. | 45306 YOKE, TAPPED JERGENS L
13, | 45906 YOKE, THREADED JERGENS mr
14. | PN-50 PIN, CLEVIS JERGENS 2
15. | PN-37 PIN, CLEVIS JERGENS ]
16. TY-RAP 110
17.| 205672 CABLE_SUPPORT ]
18. | CF1001E-0375 BUSHING ATLAS BRASS | 2
19.| 174 DIA X 1 1/2 L6 | ROLL PIN, CAD PL | 2
20.01/8 X 1" X 4" LG__| PLATE, CRES OR EQUIV, | 1
‘aq18if/2a8 JAM NUT q
22. | 3/8-24 JAM NUT ST
_23.|5/16-18 NUT, HEX .o |
24.| 5/16-18 X 2.00 LG | BOLT, HEX HD 2
_25.0 1/8-20 X 1/2 L6 BOLT, HEX HD i
26,1 5/16 WASHER, SPLIT LOCK L 29)
27.| 3/8-16NC X 1" LG | BOLT, HEX HD CAD PLATED 2
28.5/8-18 X 1" LG BOLT, HEX HD 5
_29, | UC-400 U-CLAMP MERCURY TUBE ]
30. | 4155940 CABLE HANGER 1

S




=k

PELTE L

-

r e

SO :\b.\ Lot *s8 .Y
.Ii—r

e

-8 LD TOnER

R A .8

)

A 1
e L]
L
AT H :ﬂ
g/
[+T™ B 1

T T i

= Wl

LA

= (|\lifi}1]

[:— |

§

Fisg
i

_——-._-__—__—.'_'_-—_ﬂ

|

—
L)} ({@

e
X

===

outemiy ap

O bREL Ty

sarim T T, Y

SRR fier

|l |

|
I
|
|
!
I
I
|
I

=

— il

L L LY _( I |

[._.__.-( -4

LAFY Tt L <& BT
T

B Tl (0080 - e
<

25
ASSEMBLY, ¢

COMDI Tiond wiaaabe, : e

Tho Lauts

—dl, 1Y

LALEW < 1]
e

P ARE R i IR
<

90-415563

~B8888 5 B8

o 22k
D1 STor AL (110w 19) Dcaueds @ SO
IT06 18 & 19 AR wor siow,  PAsELS ContAln §
1 INSTRUGENT, 4 [NOICATORS, ) MOUSRITIR.

110X 27 tors Mot IRcLioE 009580 LIVER, J182988 10
CxlvRoLLT PAATY, CRDLR SCPARATILY.

ROPLACDRINT guLp Gy FOR \SE IN 1TDM AL |
RIPLACDRINT BULS ONLY FOR LS In ITON 8.
17N 2 SUPPLLED WITW LTON 21,

MOOIFT LEADS AS SHOWN ON 415561 A 413562

UNLESS OTMERVISE MOTED NTERMAL WIRING OF BISSHTE,
UNITS SKALL 8L OF COPMABLE WIRE GAGLS 10 T |
INCORING WIRE CABLLS.



R T T S T R ey e T RPN T T W .

DwG 2590-415563 ASSEMBLY, ELECTRICAL SYSTEM SHEET 1 OF 2
ITEM | PART : DESCRIPTION Qry
1. 415610 ~ INSTALLATION, BATTERY 2 A REF }
sl 8 e HCSHONTIS LEECE-NEVILLE 1 4
3. 2228 | ALTERNATOR _ LEECE-NEVILLE ] a
4. |ROOIS030A | REGULATOR LEECE-NEVILLE 1|
B £5. o SRR STARTER GUBLE .. i 1 j
6. 24021 | SOLENOID COLE-HERSEE 14
V. a1 [EDTSTRIBUTORME. i _ FORD 1 ﬁ
B BSA-]ZOZQ e | coIL, IGNITION EORDE . A i i
-9, 130037 S _|_RESISTOR, SERIES . . COLE- HERSEE _ —13
=10, [M-T19 [ESHTTCN, YGRITION - vy Cooes " . " tepes | )
11.  270-F | GAUGE, OIL PRESSURE _ STEWART-WARNER 1
7 12, 270-d | GAUGE, OIL TEMP i Saear | Lo A abe a1
_13. | 270-HEEE - T e i R
14. | 334-N SENDER, WATER TEMP Ja i o
15, 3532 SENDER, OIL PRESSURE LT e <
~16. 280-ED | SENDER, OIL TEMP N TS e
17. 15000 | HOUR METER e kel ]
18, _271-A L PANEURSINSTRUMENT = @ & wk = | s m 11
_19. |2n-£ PANEL, SWITCH e Lys a1
| 205! | SWITCH _ AGED A% _ STEWART-WARNER | 4|
21. 470 AMMETER = _ LEECE-NEVILLE | 1 |
22. | WL-3B LAMP, INDICATOR i VILEMHAAN | 2 a
23. | 8-1310-0531-301 ULAMP,STGNAL -« 8 DIALCO 1 8
24, | DWG. 4155610 ASSEMBLY, WINDSHIELD WIPER  BOSCH | 1|
25, | 75109 SWITCH, WINDSHIELD  COLE-HERSEE | 1
26. | SC628 SONALERT g MALORY e SR
27, 1997965 | SWITCH. DIRECTIONAL SIGNAL DELCO-REMY |
| 28. | 3261 ASSEMBLY, LOW AIR PRESSURE LIGHT  COLE HERSEE | 1
.29, | 32001 FLASHER, DIRECTIONAL SIGNAL "« |
| 30. | DWG. 4155580 SWITCH, LOW AIR BENDIX-WESTINGHOUSE | 1
' 31. | DWG. 4155580 SWITCH, BRAKE RS e oy
| 32, DWG. 4155620 SWITCH, NEUTRAL . MORSE . .. el
33, M-497 SWITCH, ENGINE ON-OFF _ _COLE-HERSEE | |
| 34. 603 WP/6SF ~ SPEAKER e MOBILPAGE | 1
| 3_?_- C]B 8 ) ATTENUATOR PAP.____- s s CLAROSTAT e, i 1
| 36. 15074 | TRANSFORMER  PEERLESS '
3?. | 6041H149A RELAY I ._TLEE_HBHM_EB_‘_—T 3
. 38.  S34H1+534L0 HORNIURRUR . @ . o ~ SPARTON S
|39, 4412 BULB, HEADLAMP __GE,GUIDE,TUNGSOL | 2
| 40. | 77032/W.0.LENS LAMP | ASSEMBLY, HEADLAMP = GROTE T2
|41, 411LW.LENS 271-1 ASSEMBLY, TURNLAMP ! | 4
b42. 11157 BULB, TURNLAMP (SEE NOTE 4) GE.GUIDE. TUNGSMI | REF




e

SHEET 2 oF 2]

DWG 2590415563 ASSEMBLY, ELECTRICAL SYSTEM 1
ITEM PART DESCRIPTION !
43. 037-03-312  FUASHER, ROOF (SEE NOTE 5) ARROW SAFETY
aa. FLASHER, BULB GE, GUIDE, TUNGSOL  REF !
45 ROOF LITE TUBE BELDEN OR PACKARD _j_ s
46.  6041H105A ~ TRAM LITE RELAY . CUTLER-HAMMER | 1}
47. SB2-6313G8 PLUG : . ANDERSON LN
48. DWG. 4155690 | RECEPTACLE _ RUSSEL-STOLE i
49, 7855-7-200 CIRCUIT BREAKER, 200 AMP  KLIXON
50. 86599CA _ SWITCH, SPST 6A @ 125V ARROW HART & HEGEMAN
51. 30056-30 ~ CIRCUIT BREAKER, 30 AMP _COLE-HERSEE
52, 30056-20 _ CIRCUIT BREAKER, 20 AMP
53. 30056-10  CIRCUIT BREAKER, 10 AMP
54, M-626 | SWITCH, STARTER oyl
55, M-284 - | SWITCH, MAIN DISCONNECT
56. 30090-3 ] BRACKET, CIRCUIT BREAKER  §
|
57...30090-4 | BRACKET, CIRCUIT BREAKER COLE-HERSEE
28 LHCRISID20130°C — ~ 1BOARD, TERMINA\ SOIPOINT waies g F, - Sl
53, CRISID20120 ' BOARD, TERMINAL 20 POINT ~  G.E. = o
60. CITT-9384-A i SWITCH, LOW OIL PRESSURE SAFETY FORD
61. == HUCIAMDRIGARLE . © SN iy .
62, . 1/4-20 X 2 3/4 Lﬁ___IHBEADED_SJ'QcK_ L B T 3 - e
SN FONSOE R U CNUTSR . & S gy S
64, | L HAND LANTERN T !
65. 106012 ROOF LITE BALLAST r_maiLiT_E__ : 2N
(T2 - ROOF LITE RECEPTACLE - F
67. __AIR_CONDITIONER FUSE HOLDER ! | 1
_68. 4155690 |_CABLE, TRAM CONNECTOR == 1 T 1 b
69. ASEIS X12X4 | pox, uncrion | T | |
70 S uAT008L Pl BOX, JuneTION NHOEET |
71. | A12R126 | BOX, JUNCTION 139 T |
72. . 30090-6 e — | |
| BRACKET, CIRCUIT BREAKER _ COLE-HERSEE L
=R | = e me—— 4 - " |l e |
| — e oL st
e e 3 :_.JH
LA el : 18
S N T T v g J
_____{______ T e gl o S S - — —
L TR R B e e L
N,
e e ——




SALTEEATOE. ——
T gE fiEC asor o
VoAl s

_:15": T HQSLEES
[ acpraws AT BEACKET . ATTACH S 80
| T Y 2 ELACES 2 E 3N SLRIED WNTH :\ &5
f h‘rkt C'«..(rb!(ﬂ D [GO0-Z05 46 ~¢, ) —
3/ L = : . <
2 @ / @@ @ G @@ @E® | 5

.an? COMPIRESSOR PULLEY,
FRRT O cHiss)s pnis JIEECT

!353&

O wasager

2920-415579
INSTALLATION, ALTERNATOR,
AIR CONDITIONER & POWER STEERING P!




WG 2020-415579

 ASSEMBLY, ALTERNATOR & AIR COND. f POWER STEERING PUMP

rem PART ‘ DESCRIPTION QTyY
1. 4155730 | TURNBUCKLE : il ] 1
2. 4155740 | BRACKET, ALT. STRUT B . |
3, | 4155750 AU  BRACKET, ALT. HANGER p |
4. 4155760 | SHEMVE, A/CPURP L. T
5. | 4155770 ISHEAVE , AL T, S TR 1
6. 4155780, N | ATl AL T r 1
7. s ]
§. 4155880 | BRACKET, A/C. e . s
ol o LTS i
To. | pess_ e i VOCETORIVRNDRINEORERERS GATES 1
TR | A/C COMPRESSOR PUMP _ YORK_ ]
12. 8289 MATCHED PAIR | BELT, "V" DRIVE GATES ]
13| Cop2 8620 GE____ | BELT, "VM DRIVE FORD 1
4. DOVY-3A67A-B__ | POWER STEERINGPUMP FOROEEE L L ] ]
15. C7AZ-3A733-E_ | PULLEY B T FORD 1
6. ] 0 0 R ———— N A%,
: 1. 5elN43/4ls |BolT GRAES 2
18, 5/8-11 X 31/4 LG | BOLT, HEXHD L - 2
19. 5/8B-11 X716 | BOLT, HEXHD LS 1
20,1 1/2-13. %1% Lg _ LeolTSHEXSHD . N 2
21.| 5/8-1 X 3" 6 |BOLT,HEXHD e 1
22 7/16-14 X 4 1/2 LG | BOLT, HEXHD i 1
' 7/16-14 X 1" LG:[FM HEX HD . ] | 4
24, Lsfa egagrye. Lo e L . |5
25, 3/8-16 X 2" LG | BOLT, HEX, FULLY THD'D 1
26, 3/8-16 X 1.75 LG | BOLT, HEX e i a
'27. 3/8-16 X .75 LG BOLT, HEX A B | 2
28,1 a/8 o R WASHER ESPRTTS LOCK o . | 8
29.. 7/16 WASHER, SPLIT LOCK | 3
30. | 1/2 WASHER, SPLIT LOCK | 2
31.15B WASHER, SPLIT LOCK i e ]
- _32. |
33. | 3/8-16 I 1
34. 5/8-11 T i B T 1
. ..35 .| 3/4-10 | nuT, 9mM, R.H. THD. [ |
36. | 3/4-10 NUT, JAM, L.H. THD. 3
3. 38 | WASHER, FLAT F N E 3
38, B ;. N = 1
39, | e LOCQUIC ACTIVATOR AT
40.. SCREW LOCK Bl T | ]




[ I:EOTLE LINGISE RUSTENT
e —

. AQNST LINKAGE ROD DMOS TO DDENSIONS SHOW.

. SET DIGINE-TRANS THROTTLE LINKASE FER WAINTENANCE MANUAL VOLIME 1.

a
b
c. LOGSEN QLA (ITEX 13).

4. HOLD ACCELERATOR PESAL AT ANCLE INDICATED,

©. MOLD DMGINT THROTTLE LINKASE ASAINST DNGINE IDLE STOP.

f. ADJUST LINFASE TORQUE ROD FOSE & AFT LOCATION TO DIMEXSION SHOWN.
§. TISHTN QLAY

h. AQIUST ANCULAR LOCATION OF AFT FUTH RSO IN YOIE (ITEM 10) TO
ACKIEVE FREE OFERATION OF PUSH RID PRIOR TO TIGHTENING JAM WUT.

TRSTALL [TDM 3, WOT S0, USING EXTSTING SCREWS IN CARBURETOR
BASE LOCATED FER MAINTERASCE MASUAL,

Ny

)
Lt:::rl '
—

&)
R10

‘r(?:‘

—
, .

31 (3)
7]

,-;_:, Weeo J’Pe'f
KE )
EN s, .
A Faia e

=11
|

-
o
60 || agn

v
FERME I 85ay
£EF

s e i e

2590-415595 .
ASSY, THROTTLE LINKA



ASSEMBLY, THROTTLE LINKAGE

NG 2590-415595

EM PART DESCRIPTION

1. 4155480 BRACKET, ACCELERATOR PEDAL

2. 4155490 ROD, THROTTLE ACT., FWD.

3. 4155890 BRACKET, THROTTLE SHAFT

4, 4155900 LEVER, THROTTLE CONTROL

5. 4155910 ROD, THROTTLE ACT., AFT

6. 4155920 PUSH ROD, AFT

7. 4155930 PUSH ROD, FWD

8. 205629 LEVER, THROTTLE ROD, AFT

9. 32702 PIN, CLEVIS JERGENS

10. 45502 YOKE JERGENS
11. CITT-9AB58-A DETENT CYL., DOWNSHIFT
12. BBH12G PILLOW BLOCK _ TRIANGLE BEARINGS
13.  300-14-B U-JOINT .75 BORE, NO KEY. APEX
14. DOHZ9735-A PEDAL, ACCELERATOR FORD
15. BJ-51 ROD END, 1/4-28 EDELMAN
16. 5100-75 RING, RETAINING , TRUARC
17. 1/2-20 X 2" LG BOLT, SOC HD : .
18. S-605 SPRING, EXT. CENTURY SPRING
19. 7807288 CLAMP, TIE ROD 1" I.D. G.M.

20. 3/16 DIA X 1" LG | PIN, ROLL, CAD PL STL
21. 1/4-20 X 1 1/4 LG BOLT, HEX HD
22. 3/8-16 X 1 3/4 LG | BOLT, HEX HD
23. 5/16-18 X 3/4 LG | BOLT, HEX HD CAD PL STL
24. 1/4-20 % 3/4 L6 | BOLT, HEX HD CAD PL STL
25. 5/16-18 X 1 1/4 LG | BOLT, HEX HD CAD PL STL
| 26. 1/4-20 NUT, HEX CAD PL STL
27. 5/16-18 NUT, S.L. CAD PL STL
\28. 3/8-16 _NUT, HEX CAD PL STL
29, 1/4-28 | NUT, JAM CAD PL STL
30, 1/2-20 | NUT, HEX _
131, 1 1/4  WASHER, SPLIT LOCK
32. | 3/8 | WASHER, SPLIT LOCK
33. 1 3/8 | WASHER, TAPERED
| 34 2056220 _ ANCHOR
35. 2056210 | LUG, SPRING
| 36. 1911-81 | GREASE FITTING, 1/4-28 90° ALEMITE

)
-



All

e T TR

[[] T PART MR GIVEN FOA 1TDG 2) TR A2 RRL VR
i SPECIFTES

PARTS LIST lmuﬂﬂummumﬂ
oLl - 4y58E0-19
a1
®
[ ORI 1527156 BIA T3 TR 1 ¥ 54, DSTRL ITEN SR
[ 00 1T W T AR W™ ITIH A2,

[ OTVRLET FARTS,

view (¢

7

VIEW
<=6

=
&



- —

ASSEMBLY, CAB

——— - =

SHEET 1 OF 3

R = o e e

DWG 2510-415598

=

4155630-27

ITEM PART DESCRIPTION
. a1sa90 FRAME, CAB
2. 4155010 MOUNT, SEAT
3. 4155060 ~ FRAME, CONTROL
4. 14155070 COVER
5. 4155080 HOUSING, INSTRUMENT
6. 4155090 DOOR
7. | 4155240 U-BOLT
8. 4155250  SPACER |
9. 4155300 | SHAFT, MODIFIED
' 10. 4155310 " TUBE, MODIFIED
| 1. 3835-1056910 " SYSTEM, PRESSURE MONITORING
| 12. 4155460 | ASSEMBLY, CAB SIDE WINDOW R.H.
|13. 4155470 | ASSEMBLY, CAB SIDE WINOOW L.H.
| 14, 4155570 | ASSEMBLY, REAR WINDOW
15, 4155950 | ASSEMBLY, THROTTLE LINKAGE
| 16. 4155610 | ASSEMBLY, CAB DOOR
| 17. 4155620 ASSEMBLY, CONTROL CABLE
| 18, 4155840 " COVER, TERMINAL BOARD
| 19. 2056870 | BLANK, PANEL
| 20. 4155700 | RING, METER _
| 21. 4156030 | NOSING, THRESHOLD
22, 4156190 | GUARD, PEDAL
23, 4155580-19 | SWITCH, STOP LITE B
24. ' 4155580-20 | VALVE, BRAKE FOOT | ]
25, 4155580-21 . VALVE, PUSH-PULL CONTROL | ]
| 26. 4155580-22  GAUGE, PRESSURE L]
| 27. 4155580-23 | SWITCH, LOW PRESSURE ]
| 28. 2056250 _ | SPACER, IGNITION SWITCH 1
. 29.
| 30. 4155630-29 ______:_fgﬁSHER DIRECTIONAL SIGNAL
| 31.  4155630-28 | ASSEMBLY, LOW AIR PRESSURE LIGHT
| 32. 4155630-10 | swrTcH, 1GnITION
| 33, 4155630-17 ! METER, HOUR
| 34, 4155630-18 | PANEL, INSTRUMENT
Lmas. 4155630-19 . PANEL, SWITCH
| 36, 4155630-20 . SWITCH
| 37. 4155630-60 | BOARD, TERMINAL
| 3. 4155630-22 " INDICATOR, LAMP
| 39. 4155630-23 | LAMP, SIGNAL »
| 40. 4156630-25 | SWITCH, WINDSHIELD WIPER
| 41, #155630-26 . SONALERT

SWITCH, DIRECTIONAL SIGNAL



.

TRImrNe

R

i

~ i

TR -

DWG 2510-415598 ASSEMBLY, CAB SHEET 2 qr |
a3 | ] S
: 44, | . L —
| 45. 7/16 ' LOCKWASHER, CAD PLATE STEEL .
| 46, 7/16-14 X 1" BOLT, HEX HD, CAD PLATE STEEL TR
i 47. GREEN GRIP ROYAL  JIA/S
| 48, 4-40 X 1/2 'SCREW, ROUND HD RECESSED, CAD PLATE STEEL |3
| 49. | 4-40 'LOCKNUT, HEX, CAD PLATE STEEL L
| 5o, |LABEL SET DYMO 8L
| 51 AN364-820 | LOCKNUT | i
| 52. | ANB-BA 'BOLT (MODIFIED AS SHOMN) T
| 53, 07-10-101-12 'DRAW CATCH SOUTHCO 12
| 54, (RUBSRUBDISNSSERN Y . CROWN COACH AR
| 55. MKE65BS 2HRIVETH L e e £ usM . CERGE
56. 732 . icAPIpiclAMp IR Th 0 BIRNBACH TSI
f 57, 29010-3 Jsm THINLINE BUCKET BOSTROM |1
| sg. 1/2-13 X1 1/2 | BOLT, HEX HD, CAD PLATE STEEL e
! 59, 11/2 .N_ASH_ER- TAPERED;«CAD PLATE STEEL =l
| 60. 11/2-13 | MUT. HEX, CAD PLATE STEEL. . L
i 61. [ 1/2 : | LOCKWASHER, CAD PLATE STEEL e
||‘.ﬁz. 5/16-18 X1 |BOLT, HEX HD, CAD PLATE STEEL 3|
| 63. 5/16-18 X 5/8 | BOLT, HEX HD, CAD PLATE STEEL 0
5-, 4, #10-32 X 3/8  |SCREW, CAD PLATE STEEL 6
- 65. | #10-32 X 5/8 |SCREW, CAD PLATE STEEL 10
| 66. #6-32 X3/8 |SCREW, CAD PLATE STEEL & E
67. 5/16-18 NUT, HEX, CAD PLATE STEEL e
| 68. | #10-32 R .
. 68. | #10-32 | NUT, HEX, CAD PLATE STEEL 2
69, 5/16 r Fe
| LOCKWASHER, CAD PLATE STEEL
1 70.  #10 L
| LOCKWASHER, CAD PLATE STEEL |
| 71. | #2- 55x3/a e e LIS
i __|SCREW, FLAT HD, CAD PLATE STEEL 8
%- ji_ss | LOCKWASHER, CAD PLATE STEEL _ s
T | NUT, HEX, CAD PLATE STEEL .
BB — ] ¥
576: 0789300 RN T P |
i__;_;_ . 3954735 LA WASHER CHEVROLET ! 11
I;g-— ;3‘1‘;;2? | ASSEMBLY, WHEEL * =
G| | SPRING, EYELET §& = 37 |
. 80. INSULAT
}]_B;- %2?9_5_11_ - ___ASSEMBLY CAM LATOR__ — :
,—*’—'FHU-ZWB— o liscRen: D e
82. | 580074 —— | 3
R o P RILG, St ) 7 |
BT e BEARING, UPPER R Y T AN
oAl SWITCH SUPPORT T __—F L

- TS R m




=

SHEET 3 OF 3

— —————

DESCRIPTION

e

HOUSING, DIRECTIONAL
BUTTON, HORN

_é?; | 3931568

_— et - - -

_BBLLBIBZEES

- 3909580

RING, RETAINING oo T ER
i TR e P L ]
LEVER . o R e}

90 - 3891229

BEARING, LOWER WA |

91,..56135&LM

RSERTRENERING . e

92. 3767108

 SPRING B AT ORI |

93. 3891230 SEAL, OUTER RS S ey A
94, SC87 COLLAR, SETSCREW s v L A o
S S SIS S OE N
L g5 e
________ 4 i S seihy )
h |
HECY . 5 |
B (e (e 4 £¥ |
| |
S e AW kit e
_i_. B e - .
| | | i
i B (1 e e ERs AR — ¥
. |
1 R g - = e AT AN
,_ L SRS e — = e AR ¢
E i B T A
! '.
& — T B e e e
3 el e |
; — et S DTS — . - e e —
- - - DO SRR
- L3 BRI




bl bl L Ll

4|

"
"&
%

2410-415599
PARKING LOT

ASSEMBLY,

3

X

:

3

3

&

3

Bl Nbees) L2
—ETe 2
o 17
BE \//ﬂ il P
| /A : _: N
/=2 he=iR
- il o I
|

i ==

21
| &
TN g

—_———

TOP V7w

3700




wg 2410-415599

ASSEMBLY, PARKING LOT TRACTOR

“EM PART . DESCRIPTION QTY
7. 4156020 ~ ASSEMBLY, CNG FUEL TORE
2. 4156010  ASSEMBLY, AIR CONDITIONING . bl
3. 4156000 ~ ASSEMBLY, BODY 1 s 1
4, | 4155980 | ASSEMBLY, CAB e el iy 98]
5. 4155950 _ASSEMBLY, THROTTLE. LINKAGE ! 1
6. 4155790 ALTERNATOR, AIR PUMP INSTALLATION 1
7. | 4155630 L0 | ELECTRICAL SYSTEM . . 1
§. 4155620 ASSEMBLY, CONTROL CABLES 1
9. 4155580 | ASSEMBLY, AIR SYSTEM 1
10. 4155440 'Assansu ENGINE AIR CLEANER & EXHAUST SYSTEM 1
11. 4155020 | RUNNING GEAR & POWER TRAIN PARTS BREAKDOWN | 1
12. 2056240 ASSEMBLY, TONGUE 5 1
13. 205688 | ASSEMBLY, ENGINE. INSTRUMENT PANEL . 1
=14, 1418561 _¢_B§§E?_'1,Bi-.l', ﬁC_RE__DDDB 2 3§ = g £ 3
15. 415610 | ASSEMBLY, BATTERY 1
| . s :
— e ——————— !____ —— — - = — ~ - —
S ] _S5ue :
|
S | |
B B D -__i___ S
—— Rt b S [ TR S
| ; '.
\




Q’f\' VP ALl

ALOUND)

@ (=) (7006

{ ",;;.‘;H'E;)

SECTION A\

[0 eow0 10 BOOY SlOL.
[ eowo vo oo,
(3] oAILL 375 DIA. FUR INSTALLATION IN LFFER ROOF,

(@) TYPICAL ALL AROUND UNOLR OVESLAPPING PARTS.

2510 -415600

ASSEMBLY, BODY
SHEET 1 OF 3

A3 SecTion B



secTion. S

- A BT e .. - J
| |

e P

cecrion D=1
e (esx)

@89

@
eiee)
b
cection 1=
ROF .
m BILL 28 pIA. FOR 1“|uu|lul In LINS a0 LWER
@ a2 0. JoR NSTALLATION 1Y iRl
(ATHON Iy FRA
[3) el .96 OIA, 108 VSR 2510-415600
(€] boND 10 LOVER BT ASSEMBLY, BODY
(5 vow 10 poor SICE SHEET 2 OF 3 A3
‘E] tow To B0V 1O

- ——






B e s o i e e e S e i - ———— e ——— e Ey—g— ~ T

owg 2510-415600 ASSEMBLY, BODY SHEET 1 OF 3
ITEM PART ' DESCRIPTION QTY
|~ 1. s155030 " CENTER, FRONT BUMPER 1
2. 4155040 CORNER, FRONT BUMPER 7 2
Fjﬂs' 4155050 1 BRACKET , BUMPER o 2
4. 4155810 | RAIL, SIDE R.H. : 1 |
_i' 5.’ 4155820 lRAIL SIDE L.H. ; 1§
6., 4155830 lRAIL SKIRT _ _ _ 2 §
7._:_20550.49__ CERAE SIDE DOOR RRoe: S | . .8}
3.1 2056050 | ASSEMBLY, BAFFLE P ! ]
. 9.| 2056060 | FILLER, BOTTOM e |
| 10.] 2056070 FILLER, SIDE : v ambe 2 §
| 11.. 2056080 | CLIP, UPPER BODY SIDE SudEsErTE N
Fi_lzL-zu5mﬁ__, | CLIP, LOWER BODY SIDE Risee ol T TRRER
. 13. 2056100 PETPME0DY TOPE.  Smb eSS . 90 .20
| 14, 2056130 EIOCEMSPACER e tomiiomiewds. - 8.} 4__3
. 15. 2056140 | BRACKET, SIDE DOOR SOCKET _ . BaEe P 2 i
'~ 16. 2056180 ' CLIP, BODY TOP DOUBLER 'y b Lo e 4 52
7. 2056190 DOOR, SIDE R.H. A it 2]
182056200 DOORESIDE L Cdsa gt . o bl
1__19- 2056350 ERSANNVETAPS. e e Tl g |
. 20. 2056360 BRBODYACSIOE b p. e . wnd 4 WS Lo oo it 1
. 21. 2056370 & WEODYiSIDER Ny seetinlaiag o . . —sshag, | ik
| 22.| 2056380 REGRET N DL 0 e g RN o fl
| 23,0 2056350 G NN T T T T
% P, e, T SR TR~ ——
| 25.1 2056410 __HOOD R.H. ; : . e
| 26. 2056420 | ROOF, UPPER g o SN
|27 2056430 | ROOF, LOMER R 0 DR
| 28. 2056440 | HOUSING, HEADLAMP L.H. SO« tp Sn -
29. 2056450 TOLSTNGSHHEADUAMP,R.Hy s wegiag « B0 |3
30.| 2056460 NELSATL LT o nhel oo - . wec. . S5l A
31. 2056470 PANEISSETISR(HME st Lo Skt
| 32, 2056490 AT I R R
|33, 2056500 RATLGSHOOD REHVES. - jeses  oaiy 4% % el
_34.| 2056520 COVER, ENGINE A
35. 2056540 B HPIN SKIRTENE s N %S |14
'36.| 2056550 BRACKET, SKIRT . | a
7.1 2056590 POST, SIDE MIRROR L.H. 1
38. 2056600 POST, SIDE/MIRROR R, HoSuse _ — o8 1
39,1 2056630 ERAMESCHOODSEHES s <00 e 15
~40. | 2056640 0 S| ERAMESIHODDARLHA: oo a8 0 )
41, 2056650 S |USPRINGE ORSTONRIL Haos S0 20 ]
42.| 2056660 SPRING, TORSION R.H.




' bwa 2510-415600 ACSEERCHEID B e {1
h DESCRIPTION anyl o
(ITEM PART | | l
| 43. 2056670 | BRGKET rL%___—« E—
| JCRERHs — RS
i 44, 2056680 | BRACKET, L LI
| 45. 2056690 __rd_ﬂ_ﬁ_ELUNGER'-LOCK-‘—**“““_"“ﬁ"_ e ziﬁz
PRCTTTR|  — — — 2
1'47_lﬁﬁgug_#_m;,,_##JJEL-&mE$XHL*ﬂ“""'“'“” _“LL 1>
48, 52056?30______H___-_BOQLBELNEQBCEHEHI_—-——-—-*~’" —2 " Y
| 49, 2056740 PANEL, ROOF ACCESS 4 } v
| 50. 12056970 _#__#,M,,SELM A
| 51, 2056980 | BULKHEAD, SPLASH R.H. ¥
5o, (415530 | GRILLE, AIR CLEANER - A
53, 4156490 | SHIELD, SPLASH R.H. — il
. 54, 4156500 SHIELD, SPLASH L.H. | i
| 55. 2056340 COVER, GAS 118
| 56. |6020 HOOK, PINTLE HADCO | 7
| 57._|7000 MIRROR SIGNAL STAT 2|
58, 177032 HEADLAMP WITHOUT BULB OR AMBER LENS GROTE 2|
| 59. |411LW TURNLAMP GROTE H
60, j217-] LENS, AMBER GROTE 1
61. 4412 HEADL IGHT JiLE._QR_EQum_JrL
1_rcaz. | FZ0T12/CH LAMP, FLUORESCENT '._2_'."
| S
| 63. |106012 BALLAST, TRANSISTORIZED MOBILITE |
64, |4300-4 LAMPHOLDER BRYANT K .
| 65.|pH-100 DOOR HOLDER ~ auTo cITy PROD. |
| 66. [1" X 1/4 TAPE, FOAM ARNO liﬂi‘
i " = ' ‘R
67, 11" WIDE LACING, CHANNEL HOOD BOETHING-FRANCIS | AEHE
| 68. |55 SPRING, COMPRESSION 24
| 69. |AN380-4-4 PI CENTURY _———= 1
. N, COTTER 1/8 DIA X 1" LONG e
71- PIN, COWLING LOCK VAN DUSEN | 4
L SAFETY WALK,ADHESTVE BACKED GRAY 1" WIDE 3M jﬁ"ﬁ '
Jeaidlies BOLT, SHOULDER o Al
73, 11/4 X 1/4 X 10-24 | BOLT, SHOULDER STL CAD PLATE #~j
Z_- :Ei: X 1" SCREW, TRUSS HEAD STL CAD PLATE __‘r,& |
| 75. 110-24 X 1 SCREW, ROUND HEAD STL CAD 6
77. [1/4-20 X 1" 33”’ Fe e L CAD PLATE L
| 77. 11/4- LT, HEX HEAD STL CA I
s D PLATE [
;3 1?: 220 X 1“1/2 BOLT, HEX HEAD STL CAD PLATE — 1y
. 11/4-20 X ] BOLT, TRUSS HEAD STL — ik
| 80. |1/4-20 X 3/4 BOLT, CARRIAGE CAD_PLATE ~ A
| 81. 3/8-16 X 1 1/4 B0 = 0 WITH AR COND. GAD PLAT—E’/P
‘ LT, HEX HEAD STL
| 82. |3/8-16 X1 1/2 BOLT, HEX HEA CAD_PLATE 0
| 83. [3/8-24 X 3/4 TS HEAD STL CAD PLATE 4
L3816 X 1" s -e=D STL CAD PLATE

L

BOLT, BINDER HEAD STL CAD PLATE

B s




e

= s

s o \

HOUSING.

125 s w3

waG 2510-415600 ASSEMBLY, BOD SHEET 3 OF 3 |
"EM PART 1 DESCRIPTION QTY'iI
35. | 5/16-18 X 1" BOLT, HEX HEAD STL CAD PLATE 6|
36. |1/2-13 X 1 1/2 BOLT, HEX HEAD STL (GRADE 8) CAD PLATE 4 |
87. |1/2-13 X 2.1/4 | BOLT, HEX HEAD STL CAD PLATE e gy
Bg. | #10-24 LOCKNUT, CAD: PLATE ESNA OR EQUIV. | 40 |
89. |1/4-20 LOCKNUT,,_CAD PLATE ESNA OR EQUIV. | 60 |
90. | 5/16-18 LOCKNUT, CAD PLATE ~ ESNA OR EQUIV. | 6 |
91. | 3/8-16 | LOCKNUT, CAD_PLATE __ESNA OR EQUIV. | 40
92. |1/2-13 LOCKNUT, CAD PLATE ESNA OR EQUIV. | 41 |
93, |1/4-28 | LOCKNUT,_CAD_PLATE _ ESNA OR EQUIV. | 4 |
94. | NAS3104-4-8 U_BOLT | 2§
95. | CD-6XS _ MOLLY, JACK NUT WITH SCREW | 28
96. | 9505-10 NUTSERT AVDEL ol
97. |1/2 WASHER, WEDGE Lo Gh
98. | W28X WASHER, FENDER DORMAN | 58
99. | W30X WASHER, FENDER DORMAN i
00, 1 1/4 WASHER, FLAT CAD PLATE STEEL | 38
01. |3/8 WASHER, FLAT CAD PLATE STEEL | 36
02. |1/2 WASHER, FLAT CAD PLATE STEEL L o
103, | #10 WASHER, FLAT CAD PLATE STEEL s|i06
|04, |5/8 _ WASHER, FLAT CAD PLATE STEEL et B Gl
105. | 3/8 WASHER, FLAT CAD PLATE STEEL §ii¥el
106, |1/4 | WASHER, LOCK CAD PLATE STEEL | 20
107. |1/2 WASHER, LOCK CAD PLATE STEEL Al
108, | #10 SCREMW, SELF TAPPING CAD PLATE STEEL 1560
109. GREEN GRIP ROYAL A/R
110. | 4156550 | BRACKET, LAMP LENS | 2
111. | 4156530 BRACKET, LAMP | 4l
112. | 4156570 HOOD_PROP [ 21
3. |217-1 LENS, RED GROTE 2 |l
114. | AD428S RIVET, POP USH 16 |
115. | 4156120 REINFORCEMENT MIRROR POST 2 I
116. | DP-100 DOOR PROP AUTO CITY BOETHING-FRANCIS | 1 |
117. [1/2-13 X 1 1/2 BOLT, HEX HD STL CAD PLATE STEEL | all
118, | 1/2-13 X 2 1/2 BOLT. HEX HD STL CAD PLATE STEEL A |
119. | 2056480 TIE BAR, RADIATOR SUPPORT R
120. | 2056840 SHIELD, PCV | 2
121. | 2056930 STRAP, BODY TOP A x\
122. | 4155860 STRAP, BODY SIDE | 4 i
123. | 2056860 FIREWALL, CENTER | 18
124, | 2056850 FIREWALL, ACCESS PANEL i 1 0
|

e - ——————



.
- g
oEE oo Tall I’ 1 %

(H " S RN i : ‘
21 1
‘ | /( 1
A LN

4
el
v

T | =

=

T

z

21 DU () ES — | 3

ALY SAICED | 1,

ov s 8C | 1

FRONJTED OCA LUE & ELEC. CAalLE -.
WY FRIGHET DIDER TR RS | {l
EVEN WiTH SOTToOA O Salil 3 &
Ayt . L) .
i [} (L

S Y
I : | \ g
T T |

VIEW G-G

THERMO-KING (ITEXS 1015 SUPPLIED WITH AZC UNIT, ITEM 1).
WEATHERNEAD

BIRNEACH

GENERAL SERVICE LINE

CALIFORNIA HARDWARE

FOR BODY DETAILS SEE DMG. 415600,

FOR ELEC. CONNECTIONS SEE DWG. 415563,

~ s HEEEBE

i EXIT wiEs Ty A
‘T;Lf'cu

’W
“rre (:fé‘ _sccr/au g (75

4120-415601 g

Acccuniv aip rANDIT



wa 4120-415601

I'EM : PART
imee
24708N-648

. | 24710N-650
| 24708N-688

s

2

3

4 ——
5. 24710N-630
6._{ H227-BIEEEEE

7. H247-10

8. |1/4=20 C

0. 142038 5% I
R NBOLTS a0 B THERMUSKING

10. | 1082A68HO7
11. 1018A18HO1

12. 1018A19HO1 _______JHASHER,JJ______A___Q w f SRUEC SN

13. 1080A18620
14.

15. [
16. | DWG.415563 ITEM 43
17.

18. | 7290
19. |5-5212
20. CDAXS

_'AIR CONDITIONER  THERMO- _KING.

 ASSEMBLY, AIR’coﬁniTioﬁINd
DESCRIPTION QTyY

| FEMALE SWV 90° TUBE ELL  WEATHERHEAD -

| FEMALE SWV 90 TUBE ELL.
| FEMALE SWV 45° TUBE ELL

,,EEMBLE_SNV 45° TUBE ELL
RoSE ey Ry s
'HOSE | WEATHERHEAD  A/R
[LOCK NUT, HEX CAD PLATE STEEL - 04
|BOLT, RD HD CAD PLATE STEEL

iwASHER RUBBER

| NUT

PO Toscome .
JIGABLE, "ELECT..
|ROOF FLASHER

cLAWP, CABLE  BIRBACH

|CLAMP, HOSE  GENERAL SERVICE LUNE_ | 2
~ |JACK NUT, MOLLEY ~ CALIF. HARDWARE i

21. e B T ST L Nt
22. ;0 " 5 S =SNG Yl
2358 s 32 X 3/8 LG BOLT HEX TR DT ST
24. [3/8 L AN 'MASHER FLAT woon MY T e g Sy e
25. e A 1302-304 SST, .032 THK o
et g ¢ U e S ! 3
|  © o E o LR NSIN o,
| {
.- | e LA
- } |
u A 20200 T L e G
i AR - S e e D e :
I 00 ]
# i S - e SNPNE TRR
. !
= _ X | T S Ao, SR L SN
| |
| - SESCNERERNE . .
M ki ey e i e e e
s o s ‘)| E X

Alda

Cimmasessa aerne A2 SIMIMHAALS



]
§ | 5 VENT HOSE

.. om
\ 3}
,

¥
e

faxe 1)

‘\ FILL PORT

o
(2]
&
=
(2]
&
2]

7 gl
PCU ELECTRICAL CABLE

TTUSESSU  Finbwar

TI1S5000. FRAME weto) Assy



WWM‘:"’“

>wG 3835-415602

- SRR W

SHEET 1 OF 2 |

— T ARTRSIEDT T

INSTALLATION CNG FUEL SYSTEM

TEM PART DESCRIPTION
1. 8120-305656 STRAP _CNG PRESSURE VESSEL 2o ?
T " 5340-205681 | BRACKET, PCU MOUNTING R L
3. | 5340-205689 TEE-HANDLE e Aol $es Lggdy
4. | 3835-415659 ASSEMBLY,_ BELLCRANK . )
5. | 3835-205694 CNG FUEL VENT 1Lt A
6. | 3835-208436 SAFETY. DEVICE BAITEIY 30 st
7. | 3835-208443 PRESSURE_VESSEL o RN
8. | 3835-208459 CAP, PLASTIC . (SRR N~ W
9. | 3835-208486 MANIFOLD N - '
10. | 3835-208498 BRACKET, MANIFOLD 3 N i el B Y
11. | 3835-203001 FLOW FUSE . DR AG
12. | 3835-208502 UNIT. PRESSURE CONTROL 5. 1
| 13. | 3835-208505 GAUGE, 0-3500 PSI - . - 5 filp )
" 14. | 3835-208508 ASSEMBLY, ADAPTER L.H. 1|
| 15. | 3835-208509 ASSEMBLY, ADAPTER R.H. i > |
| 16. | 3835-208558 VALVE, SHUTOFF, MODIFIED
t 17, | 3835-415660 ASSEMBLY, TUBE PCU
" 18. | 3835-415661 ASSEMBLY, TUBE 250 LB. SWITCH
| 19. | 3835-415662 ASSEMBLY, TUBE 150 LB. SWITCH
" 20. | 3835-415663 ASSEMBLY, HOSE PRESSURE VESSEL i
| 21. |
| 22, _1-..,4“
| 23. | §
0 24, | R 3
25. | |
1
26. '=
27. el
| 28. | 10-32 UNF X .88 LG | SCREW, SLOT HEAD |sr2leR
29. | #10 WASHER, FLAT | 2 §
[ 30. | 1/4-20UNC X .75 LG | BOLT, HEX HD | 8 |
| 31. | 1/4-20UNC X 1.00 LG | BOLT, HEX HD 14l
F 32. | 1/4-20UNC X 2.00 LG | BOLT, HEX HD | 2 §
33. | 1/4 MEDIUM WASHER, LOCK 14
! 34. | 1/2-13UNC X .75 LG | BOLT, HEX HD X 2 |
| 35, | 1/2-13 UNC NUT, LOCK 4
i_36.|1/2 WASHER, FLAT 4
1 sz L1/ WASHER,_LOCK 2 |
| 38, 1/4 THK X 3 1/2 X
H 1 16 1/2 L6 BELTING, GROOVED | 2 §
| 39. 01" 1.0 HOSE, VAPOR AR
'} 40.  AN814-3D | PLUG, BLEEDER l
| 41. | ANB15-5 UNION




(owc assm-a1seoz  INSTALLATION, QONGRRUELSYSTEM =~ SHEETSZIER
Tl PART DESCRIPTION land
| 42, Ms28778-3 0 RING — o
| 43. | Ms28778-5 0 RING iy
| 44, | MS28778-8 | 0 _RING R
45. | 1528778-12 0 RING 6
. | 86SP STRAIGHT HOSE FITTING, PORTED  NELSON-DUNN Bl
. | 86EZ ELBOW, HOSE FITTING wooow il
Rliess)2 CLAMP G 4
083316 CORD GRIP PYLE NATIONAL CO. 2
EC-12 CAP, PLASTIC CAPLUG i
221M-02 NUT, SELF LOCK, 10-32 UNF ESNA )
9048- 3-F3 SWITCH, PRESSURE BARKSDALE 2
5-4-CTX-SS ELBOMW PARKER-HANNIFIN 2|
5-C5X-S ELBOW L n 2
VSF1015A5 SEAL (ALUM) VOI-SHAN !
—— T
______..-—"'
__.—--—'-""‘/ |
TN —
— |
L R '_
oo Y ‘
e i
st e |0
|
I
|




@)

QOCEe

i
)
Ba -y
(R
J4q 7
Ll
75«@&
#H_?D
ZiW {)
ulE0T
X4
< ul |
i
C
|
o
—nFz3
T
/

Al6

6135-415610

IRiewars




bwe 6135-415610

ASSEMBLY, BATTERY -INTALF\TIN

DESCRIPTION

[511;}51;1' PART
1. | 205651 BATTERY TRAY -5 o

2. | 205661 BATTERY BOX §

3. | 205662 BATTERY_LID By B
4. | 205626 BATTERY CLAMP L8 Sl e
| 5. | FMB408 BATTERY BOLT
| o[ TR .

-2

8.8 BATTERY NORTON
i 9. | u
o |

| 1. 5/16-18 X 2 LG BOLT, HEX

| 12.13/8-16 X 5 LG BOLT, HEX

i 132

B

15. | 5/16 WASHER, LOCK

' 16. | 3/8 WASHER, LOCK

| 17

I 1s.

| 19. |5/16-18 NUT, HEX

| 20. | 3/8-16 NUT,_HEX




